TEST REPORT

No.

5C080520274

Date : Jun.25,2008

Page:

The fallowing sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name - Flex banner and pve tarpaulin
Test Required : Fire behavior test

Test Mathod © DIN 4102-1-1998

Date of Recaipt © May.28,2008

Test Period o May 28.2008 to Jun 25,2008
Test resuli(s) . Please refer fo next page(s}'lr B
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Signed for 8GS-CSTC Standards
Technica! Services Co., Lid

Joanna Wang
Lab Technical Suparvisor k
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Test result .

No. Test ltem Standard require Test result Conclusion

Minimum residual

i) iength,(mm) =0 378 Pass
o Average residual ,
iength,(mm) =150 383 | | Pass
| Average effluent RN B
@) temperature, () <200 , 168 . ' Pass
e <150, No molten ¢ 0 i ‘ ;
ey heighit e dripper ignite the filter ", Meet the require Pass
@it ~ paper
Test ttem \ | ' Tést Required Conclusion
Fire behavior test ) _ Class B1 Pass
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